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 Summary of Results 

Title Test  
Specimen #1 

Test  
Specimen #2 

Test  
Specimen #3 

Test  
Specimen #4

Rating C-LC20 
108 x 78 

C-LC25 
72 x 78 

C-C45 
48 x 60 

C-C55 
48 x 60 

Air Infiltration 0.06 cfm/ft² 0.04 cfm/ft² N/A N/A 
Water Resistance Test Pressure 9.75 psf N/A N/A N/A 

Uniform Load Deflection Test Pressure ±20.0 psf ±25.0 psf ±45.0 psf ±55.0 psf 
Uniform Load Structural Test Pressure ±30.0 psf ±37.5 psf ±67.5 psf ±82.5 psf 

Forced Entry Resistance Grade 10 Grade 10 Grade 10 Grade 10 
 

Reference should be made to ATI Report No. 56638.04-201-47 for complete test specimen 
description and data. 
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ANSI/AAMA/NWWDA 101/I.S.2-97 TEST REPORT 
 

Rendered to: 
 

EARTHWISE GROUP LLC 
107 Pierce Road 

Clifton Park, New York  12065 
 

 Report No.: 56638.04-201-47 
 Test Date: 02/16/05 
 Through: 03/28/05 

 Original Report Date: 04/27/05 
 Revised Report Date: 05/20/05 
 Expiration Date: 02/16/09 
 
Project Summary:  Architectural Testing, Inc. (ATI) was contracted by Deceuninck North 
America, LLC to witness testing on four Deceuninck Series/Model 141.194, casement windows 
at Deceuninck North America, LLC test facility in Monroe, Ohio.  The samples tested 
successfully met the performance requirements for the following ratings:  Test Specimen #1:   
C-LC20 108 x 78; Test Specimen #2:  C-LC25 72 x 78; Test Specimen #3:  C-C45 48 x 60; Test 
Specimen #4:  C-C55 48 x 60.  This report is a reissue of Report No. 56638.01-201-47.  This 
report is reissued in the name of Earthwise Group LLC through written authorization of 
Deceuninck North America, LLC.  Test specimen description and results are reported herein. 
 
General Note:  An asterisk (*) next to the performance grade indicates that the size tested for 
optional performance was smaller than the Gateway test size for the product type and class. 
 
Test Specification:  The test specimens were evaluated in accordance with 
ANSI/AAMA/NWWDA 101/I.S.2-97, Voluntary Specifications for Aluminum, Vinyl (PVC) and 
Wood Windows and Glass Doors. 

 
Test Specimen Description: 
 

Series/Model:  143.191CA 
 
Product Type:  Various PVC Casements 
 
Test Specimen #1:  C-LC20 108 x 78 
 

Overall Size:  9' 0" wide by 6' 6" high 
 
Sash Size (2):  2' 11" wide by 6' 4-3/8" high 
 
Fixed Sash Size:  2' 11" wide by 6' 4-3/8" high 
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Test Specimen Description:  (Continued) 

 
Test Specimen #1:  C-LC20 108 x 78 (Continued) 

 
Glazing Details:  The window utilized a nominal 3/4" thick insulating glass fabricated 
from two nominal double-strength annealed sheets separated by an aluminum-butyl 
composite spacer system.  The glass was set from the exterior against a silicone back 
bedding; vinyl glazing beads were used on the exterior. 
 
Reinforcement:  The sash stiles were reinforced with aluminum reinforcement 
(Deceuninck North America, LLC Part Drawing No. 10500006).  The sill was 
reinforced with three aluminum reinforcements (Deceuninck North America, LLC Part 
Drawing No. 10202004).  The common frame stiles were reinforced with aluminum 
reinforcements (Deceuninck North America, LLC Part Drawing No. 10300028-A). 
 

Test Specimen #2:  C-LC25 72 x 78 
 

Overall Size:  6' 0" wide by 6' 6" high 
 
Sash Size (2):  2' 11" wide by 6' 4-3/8" high 
 
Glazing Details:  The window utilized a nominal 3/4" thick insulating glass fabricated 
from two nominal double-strength annealed sheets separated by an aluminum-butyl 
composite spacer system.  The glass was set from the exterior against a silicone back 
bedding; vinyl glazing beads were used on the exterior. 
 
Reinforcement:  The sash stiles and rails were reinforced with aluminum reinforcement 
(Deceuninck North America, LLC Part Drawing No. 10500006).  The sill was 
reinforced with three aluminum reinforcements (Deceuninck North America, LLC Part 
Drawing No. 10202004).  The common frame stiles were reinforced with aluminum 
reinforcements (Deceuninck North America, LLC Part Drawing No. 10300028-A). 
 

Test Specimen #3:  C-C45 48 x 60 
 

Overall Size:  4' 0" wide by 5' 0" high 
 
Sash Size (2):  1' 10-7/8" wide by 4' 10-3/8" high 
 
Glazing Details:  The window utilized a nominal 3/4" thick insulating glass fabricated 
from two nominal double-strength annealed sheets separated by an aluminum-butyl 
composite spacer system.  The glass was set from the exterior against a silicone back 
bedding; vinyl glazing beads were used on the exterior. 
 
Reinforcement:  None. 
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Test Specimen Description:  (Continued) 

 
Test Specimen #4:  C-C55 48 x 60 

 
Overall Size:  4' 0" wide by 5' 0" high 
 
Sash Size (2):  1' 10-7/8" wide by 4' 10-3/8" high 
 
Glazing Details:  The window utilized a nominal 3/4" thick insulating glass fabricated 
from two nominal double-strength annealed sheets separated by an aluminum-butyl 
composite spacer system.  The glass was set from the exterior against a silicone back 
bedding; vinyl glazing beads were used on the exterior. 
 
Reinforcement:  The sash stiles were reinforced with aluminum reinforcement 
(Deceuninck North America, LLC Part Drawing No. 10500006).  The sill was 
reinforced with three aluminum reinforcements (Deceuninck North America, LLC Part 
Drawing No. 10202004).  The common frame stiles were reinforced with aluminum 
reinforcements (Deceuninck North America, LLC Part Drawing No. 10300028-A). 

 
The following descriptions apply to all specimens. 

 
Finish:  All PVC was white. 
 
Weatherstripping: 
 

Description Quantity Location 
 
3/8" co-extruded vinyl leaf 1 Row Sash perimeter 
 
Co-extruded vinyl bulb 1 Row Sash perimeter 

 
Frame Construction:  All frame members were miter-cut and welded. 
 
Sash Construction:  All sash members were miter-cut and welded. 
 
Hardware: 

 
Description Quantity Location 
 
Roto-operator 2 Sill (one per sash) 
 
Dual-arm casement hinges 4 Head and sill (two per sash) 
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Test Specimen Description:  (Continued) 

 
Hardware:  (Continued) 

 
Description Quantity Location 
 
Multi point lock with 2 Frame jamb with lock points  
single bar actuator  at 5", 25-1/2", 46-1/2" and 67"  
  from sill with keepers adjacent on  
  the sash (one per sash) 
 
Snubbers 4 Hinge jamb, 15" from head and sill 
(Test Specimens 1, 2, and 3)  (two per sash) 
 
Snubbers 6 Hinge jamb, 15" from head and sill, 
(Test Specimen 4)  and midspan (three per sash) 

 
Installation:  The test units were installed within a wood test buck with #10 x 5/8" screws 
through the nail flange spaced 3" from each corner and 6" on center.   The nail flange was 
sealed to the buck with silicone. 
 

Test Results: 
 
The results are tabulated as follows: 
 
Paragraph Title of Test - Test Method Results Allowed 
 
Test Specimen #1:  C-LC20 108 x 78 
 
2.1.2 Air Infiltration per ASTM E 283 
 1.57 psf (25 mph) 0.06 cfm/ft2 0.30 cfm/ft2 max. 
 
Note #1:  The tested specimen meets (or exceeds) the performance levels specified in 
ANSI/AAMA/NWWDA 101/I.S.2-97 for air infiltration. 
 
2.1.3 Water Resistance per ASTM E 547 (See Note #2) 
 
Note #2:  The client opted to begin at a pressure higher than the minimum required.  Those 
results are listed under "Optional Performance." 
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Test Results:  (Continued) 

 
Test Specimen #1:  C-LC20 108 x 78 (Continued) 
 
Paragraph Title of Test - Test Method Results Allowed 
 
2.1.4.1 Uniform Load Deflection per ASTM E 330 

(Deflections reported were taken on the common frame mullion) 
(Loads were held for 52 seconds) 

 20.0 psf (positive) 0.83" See Note #3 
 20.0 psf (negative) 1.15" See Note #3 
 
Note #3:  The Uniform Load Deflection test is not a requirement of ANSI/AAMA/NWWDA 
101/I.S.2-97 for this product designation.  The deflection data is recorded in this report for 
special code compliance and information only. 
 
2.1.4.2 Uniform Load Structural per ASTM E 330 

(Permanent sets reported were taken on the common frame mullion) 
(Loads were held for 20 seconds) 

 30.0 psf (positive) 0.05" 0.30" max. 
 30.0 psf (negative) 0.08" 0.30" max. 
 
2.1.7 Welded Corner Test Meets as stated Meets as stated 
 
2.1.8 Forced Entry Resistance per ASTM F 588 
 
 Type:  C Grade:  10 
 
 Lock Manipulation Test No entry No entry 
 
 Test C1 through C3 No entry No entry 
  
 Lock Manipulation Test No entry No entry 
 
2.2.5.6.1 Vertical Deflection Test 
 60 lbs 0.47" 0.73" max. 
 
2.2.5.6.2 Hardware Load Test 
 6.24 lbs/ft2 No damage No damage 
 
Optional Performance 
 
4.3 Water Resistance per ASTM E 
 9.75 psf No leakage No leakage 
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Test Results:  (Continued) 

 
Paragraph Title of Test - Test Method Results Allowed 
 
Test Specimen #2:  C-LC25 72 x 78 
 
2.1.2 Air Infiltration per ASTM E 283 (See Note #1) 
 1.57 psf (25 mph) 0.04 cfm/ft2 0.30 cfm/ft2 max. 
 
Optional Performance 
 
4.4.1 Uniform Load Deflection per ASTM E 330 

(Deflections reported were taken on the common frame mullion) 
(Loads were held for 52 seconds) 

 25.0 psf (positive) 1.12" See Note #3 
 25.0 psf (negative) 1.54" See Note #3 
 
4.4.2 Uniform Load Structural per ASTM E 330 

(Permanent sets reported were taken on the common frame mullion) 
(Loads were held for 10 seconds) 

 37.5 psf (positive) 0.07" 0.30" max. 
 37.5 psf (negative) 0.13" 0.30" max. 
 
Test Specimen #3:  C-C45 48 x 60 
 
Optional Performance 
 
4.4.1 Uniform Load Deflection per ASTM E 330 

(Deflections reported were taken on the common frame mullion) 
(Loads were held for 52 seconds) 

 45.0 psf (positive) 0.63" See Note #3 
 45.0 psf (negative) 0.69" See Note #3 
 
4.4.2 Uniform Load Structural per ASTM E 330 

(Permanent sets reported were taken on the common frame mullion) 
(Loads were held for 10 seconds) 

 67.5 psf (positive) 0.04" 0.23" max. 
 67.5 psf (negative) 0.09" 0.23" max. 
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Test Results:  (Continued) 

 
Paragraph Title of Test - Test Method Results Allowed 
 
Test Specimen #4:  C-C55 48 x 60 
 
Optional Performance 
 
4.4.1 Uniform Load Deflection per ASTM E 330 

(Deflections reported were taken on the common frame mullion) 
(Loads were held for 52 seconds) 

 55.0 psf (positive) 0.67" See Note #3 
 55.0 psf (negative) 0.82" See Note #3 
 
4.4.2 Uniform Load Structural per ASTM E 330 

(Permanent sets reported were taken on the common frame mullion) 
(Loads were held for 10 seconds) 

 82.5 psf (positive) 0.04" 0.23" max. 
 82.5 psf (negative) 0.02" 0.23" max. 
 

Note:  A lead check swab test was performed on all polymeric profiles.  The test result was 
negative for the presence of lead (Pb). 
 
This report is reissued in the name of Earthwise Group LLC through written authorization of 
Deceuninck North America, LLC to whom the original report was rendered.  The original 
Deceuninck North America, LLC Report No. is 56638.01-201-47. 
 
Detailed drawings, representative samples of the test specimen, and a copy of this report will be 
retained by ATI for a period of four years from the original test date.  The above results were 
secured by using the designated test methods and they indicate compliance with the performance 
requirements of the above referenced specification.  This report does not constitute certification 
of this product, which may only be granted by the certification program administrator.  This 
report may not be reproduced, except in full, without the approval of Architectural Testing, Inc. 
 
For ARCHITECTURAL TESTING, INC: 
 
 
 
 
_________________________________ _________________________________ 
Eric J. Schoenthaler  Daniel A. Johnson 
Technician  Regional Manager 
 
EJS:vlm 
Attachments (pages): 
 Appendix A:  Drawings (14) 
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Revision Log 
 
 
Rev. # Date  Page(s)  Revision(s)  

1 05/16/05 2 and 3 Revisions made were correcting the sash 
height dimension - Reissue Report No. 
56638.01-201-47 in the name of Earthwise 
Group LLC 

2 05/20/05 Cover Revisions made were correcting the design 
pressures of unit #3 
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Appendix A 
 

Drawings 
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